g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [09:03:53 AM Feb 18, 2013
Center Freq 6.875000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg[Held: 111100
#Atten: 40 dB .- cpppp

Mkr1 3.639 64 GHz Auto Tune
Ref 35.00 dBm 639 64 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)
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S'A RF Test Report of K5150

HuAwer FCC ID: QISK5150

Security Level: Public

6.1.1.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

09:04:13 AM Feb 18, 2013

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 40 dB

IFGain:Low

Ref Offset 12.7 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 897100

Mkr1 10.551 kHz

-43.049 dBm

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 09:04:32 &M Feb 18, 2013

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Hold: 47/100

#Atten: 40 dB pag” PP PPFP
Auto Tune

Ref Offset 12.7 dB Mkr1 17.468 97 MHz

Ref 35.00 dBm -61.208 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [09:04:50 AM Feb 18, 2013
Center Freq 515.000000 MHz Avg Type: Log-Pwr
PNO: Fast (]
IFGain:Low

Frequency

Trig: Free Run Avg|Hold:>100/100

#Atten: 40 dB by P P PPPP
Auto Tune

Ref Offset 12.7 dB Mkr1 848.801 MHz

Ref 35.00 dBm 27.257 dBm

1
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [09:05:03 AM Feb 18, 2013
Center Freq 6.875000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg[Held: 111100
#Atten: 40 dB .- cpppp

Mkr1 5.955 86 GHz Auto Tune
Ref 35.00 dBm 955 86 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
1.175000000 GHz
uto Man

Freq Offset
0 Hz

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.13 s (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.2 Test Band = GSM1900

6.1.2.1 Test Mode = GSM/TM1

6.1.2.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA

SUEEE T ; ALIGNAUTO

Center Freq 79.500 kHz _ Avg Type: Log-Pwr
PNO: Close () Trig: Free Run Avg|Hold:>100/100

#Atten: 40 dB

Frequency

IFGain:Low

Mkr1 9.423 kHz Auto Tune
o 11 8420 i

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

-43.00 dBm|

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 09:46:21 AM Feb 18, 2013

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 57/100

¥Atten: 40 dB by P P PPPP
Auto Tune

Ref Offset 12.7 dB Mkr1 18.113 73 MHz

Ref 35.00 dBm -51.174 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [09:46;40 AM Feb 18, 2013
Center Freq 10.015000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB .- cpppp

Mkr1 1.850 3 GHz Auto Tune
o 18503 Gri

1
‘ Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)
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S'A RF Test Report of K5150

HuAwer FCC ID: QISK5150

Security Level: Public

6.1.2.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

09:47:01 AMFeb 18, 2013

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 40 dB

IFGain:Low

Ref Offset 12.7 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold:> 100100

Mkr1 9.987 kHz

-46.735 dBm

-43.00 ciBm|

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 09:47:21 &AM Feb 18, 2013

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 57/100

#Atten: 40 dB oeT [N
Auto Tune

Ref Offset 12.7 dB Mkr1 191.79 kHz

Ref 35.00 dBm -51.700 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [09:47:40 AM Peb 18, 2013
Center Freq 10.015000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB .- cpppp

Mkr1 1.880 2 GHz Auto Tune
P 19902 GFi

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)
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S'A RF Test Report of K5150

HuAwer FCC ID: QISK5150

Security Level: Public

6.1.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T

ALIGN AUTO

09:48:01 AMFeb 18, 2013

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 40 dB

IFGain:Low

Ref Offset 12.7 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold:> 100100

Mkr1 9.846 kHz

-45.414 dBm

-43.00 ciBm|

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 09:48:21 M Feb 18, 2013

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 57/100

¥Atten: 40 dB by P P PPPP
Auto Tune

Ref Offset 12.7 dB Mkr1 16.525 71 MHz

Ref 35.00 dBm -50.664 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [09:48:40 AM Feb 18, 2013
Center Freq 10.015000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB .- cpppp

Mkr1 1.909 7 GHz Auto Tune
P 19007 GFi

1
‘ Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.2.2 Test Mode = GSM/TM2

6.1.2.2.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA
B R oane s icoolie g ALIGN AUTO 10:01:10 8M Feh 18, 2013
Avg Type: Log-Pwr -
Trig: Free Run Avg|Hold: 89/100
#Atten: 40 dB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 9.846 kHz Auto Tune
Ref Offset12.7 dB
Reef 3;}]0 dBm 44,975 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 10:01:29 &M Feb 18, 2013
Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 40 dB .- cpppp

Mkr1 25.301 61 MHz |[EERECAE
Ref 35.00 dBm 301 81 MHz

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 10:01:49 AM Feb 18, 2013
Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 87/100
#Atten: 40 dB oeT

Mkr1 1.909 7 GHz Auto Tune
o 1900 7 GFi

Frequency

PNO: Fast (]
IFGain:Low

‘1 Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MBG ._i_/-Points changed; all traces cleared
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S'A RF Test Report of K5150

HuAwer FCC ID: QISK5150

Security Level: Public

6.1.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept 5A

SOETNEE T

ALIGN AUTO

10:02:07 &M Feb 18, 2013

Trig: Free Run

PNO: Close )
™ #Atten: 40 dB

IFGain:Low

Ref Offset 12.7 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 897100

Mkr1 9.987 kHz

-44.862 dBm

-43.00 ciBm|

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 10:02:26 AM Feb 18, 2013
Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 40 dB .- cpppp

Mkr1 16.633 17 MHz [IERECAE
Ref 35.00 dBm 633 17 MHz

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 10:02:44 AM Feb 18, 2013
Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 87/100
#Atten: 40 dB oeT

Mkr1 1.909 7 GHz Auto Tune
o 19007 GFi

Frequency

PNO: Fast (]
IFGain:Low

‘1 Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)
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S'A RF Test Report of K5150

HuAwer FCC ID: QISK5150

Security Level: Public

6.1.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept 5A

SOETNEE T

ALIGN AUTO

10:03:04 &M Feb 18, 2013

Trig: Free Run

PNO: Close )
™ #Atten: 40 dB

IFGain:Low

Ref Offset 12.7 dB
Ref 35.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MEG ._i_/-Points changed; all traces cleared

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 897100

Mkr1 9.282 kHz

-46.683 dBm

-43.00 ciBm|

Stop 150.00 kHz

Sweep 130 ms (1001 pts)

STATUS ! DC Coupled

Auto Man

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 10:03:23 AM Feb 18, 2013
Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 40 dB .- cpppp

Mkr1 239.55 kHz Auto Tune
o 129955

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled

Report No: Huawei Proprietary and Confidential Page 87 of 136
SYBH(Z-RF)019012012-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 10:03:41 AM Feb 18, 2013
Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 87/100
#Atten: 40 dB oeT
Mkr1 1.909 7 GHz Alto Tlne
Ref Offset 12.7 dB
Ref 35.00 dBm 27.085 dBm

1

Frequency

PNO: Fast (]
IFGain:Low

Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.2 For UMTS

6.2.1 Test Band = WCDMAS850

6.2.1.1 Test Mode = UMTS/TM1

6.2.1.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept 5A

ey e ; ALIGN AUTO 09:29:25 AM Feb 18, 2013

Center Freq 79.500 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 83/100

#Atten: 36 dB oeT

Mkr1 9.282 kHz Auto Tune
o r1 8282 iz

Frequency

PNO: Close
IFGain:Low

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

staTUs ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 09:29:41 &AM Feb 18, 2013

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Hold: 43/100

¥Atten: 36 dB by P P PPPP
Auto Tune

Ref Offset 12.7 dB Mkr1 8.508 00 MHz

Ref 30.00 dBm -54.968 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [09:29,56 AM Feb 18, 2013
Center Freq 515.000000 MHz Avg Type: Log-Pwr
PNO: Fast (]
IFGain:Low

Frequency

Trig: Free Run Avg|Hold:>100/100

¥Atten: 36 dB by P P PPPP
Auto Tune

Ref Offset 12.7 dB Mkri1 826.952 MHz

Ref 30.00 dBm 16.307 dBm

Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm| sto p Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA
B ns e iso o | ; ALIGNAUTO  [09:30;13 AM Feb 18, 2013
Center Freq 6.875000000 GHz Avg Type: Log-Pwr
PNO: Fast ()
IFGain:Low

Frequency

Trig: Free Run Avg|Hold: 101100
#Atten: 36 dB SlF FPPPP

Mkr1 3.613 20 GHz Auto Tune
Ref 30,00 dBm 613 20 GHz

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz
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7.2.2Test Band=WCDMA1900
7.2.2.1Test mode=UMTS/TM1
Traffic Mode (9kHz-30MHz)

1 Levelin dBm

-10[

20T

30T

40T

50T

60|

70T

80T

90T

100 : ——t—t+—t : : : : —t—t—t {
9k 40k 60 100k 200k 600k IM  2M  5M 10M15M 20M 30M

Freauency in Hz

Traffic Mode (30MHz-3GHz)

20.- Level.in.dBm

10]

-10

20
-30]
-40]

50

-60]

-100

110 t —t—+—+ t t t t —+—+— t t |
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G

Freauency in Hz

Report No: Huawei Proprietary and Confidential Page 124 of 136
SYBH(Z-RF)019012012-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of K5150
Huawer FCC ID: QISK5150 Security Level: Public

Traffic Mode (3GHz-18GHz)

20 Level in- dBm

10

0

-10
-20
-30
-40
-50]
0]
70l
-80]
-90]

-100]

-100
3G 5G 6 7 8 9 10G 18G

Freauencyv in Hz

Traffic Mode (18GHz-26.5GHz)

0 | Level indBm

20T

40T

50T

60T

-10T

80T

-90T

18G 26.5G

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 125 of 136
SYBH(Z-RF)019012012-2001 Copyright © Huawei Technologies Co., Ltd.



s,& RF Test Report of K5150
-w w

Huawel FCC ID: QISK5150

Security Level: Public
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7.2.2.3Test mode=UMTS/TM3
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8Appendix_H: Frequency Stability

8.1 For GSM

8.1.1Frequency Error vs. Voltage:

Test Test Test Test Test Freq. Freq. vs. Limit Verdict
Band Mode Channel Temp. Volt. | Error [Hz] | rated [ppm] [ppm]

VL -13.30 -0.01614 2.5 PASS

LCH TN VN -12.27 -0.01489 2.5 PASS

VH -13.69 -0.01661 2.5 PASS

VL -14.66 -0.01752 2.5 PASS

GSM/TM1 MCH TN VN -17.76 -0.02123 2.5 PASS

VH -15.05 -0.01799 2.5 PASS

VL -15.69 -0.01848 2.5 PASS

HCH TN VN -17.95 -0.02115 25 PASS

GSM850 VH -15.17 -0.01787 2.5 PASS

VL -28.80 -0.03494 2.5 PASS

LCH TN VN -21.34 -0.02589 2.5 PASS

VH -26.73 -0.03243 2.5 PASS

VL -34.16 -0.04083 2.5 PASS

GSM/TM2 MCH TN VN -36.29 -0.04338 2.5 PASS

VH -38.26 -0.04573 2.5 PASS

VL -30.61 -0.03606 2.5 PASS

HCH TN VN -35.06 -0.04131 +2.5 PASS

VH -35.29 -0.04158 +2.5 PASS

VL -25.18 -0.01361 +2.5 PASS

LCH TN VN -20.02 -0.01082 2.5 PASS

VH -18.85 -0.01019 2.5 PASS

VL -32.93 -0.01752 2.5 PASS

GSM/TM1 MCH TN VN -50.95 -0.0271 2.5 PASS

GSML900 VH -50.69 -0.02696 2.5 PASS

VL -33.96 -0.01778 2.5 PASS

HCH TN VN -39.26 -0.02056 +2.5 PASS

VH -49.72 -0.02603 2.5 PASS

VL -55.02 -0.02974 +2.5 PASS

GSMITM2 LCH TN VN -51.59 -0.02788 2.5 PASS

VH -56.73 -0.03066 2.5 PASS
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Test Test Test Test Test Freq. Freq. vs. Limit -
Band Mode Channel Temp. Volt. | Error [Hz] | rated [ppm] [ppm]

VL -65.93 -0.03507 2.5 PASS

MCH TN VN -68.28 -0.03632 2.5 PASS

VH -73.77 -0.03924 2.5 PASS

VL -65.09 -0.03408 2.5 PASS

HCH TN VN -74.00 -0.03875 2.5 PASS

VH -66.25 -0.03469 2.5 PASS

8.1.2Frequency Error vs. Temperature:

Test Test Test Test Test Freq. Freq. vs. Limit Verdict
Band Mode Channel Volt. Temp. | Error [Hz] [ rated [ppm] [ppm]

-30 -11.69 -0.01418 +2.5 PASS

-20 -14.66 -0.01779 +2.5 PASS

-10 -13.56 -0.01645 +2.5 PASS

0 -11.30 -0.01371 +2.5 PASS

LCH VN 10 -10.01 -0.01215 +2.5 PASS

20 -12.27 -0.01489 +2.5 PASS

30 -12.53 -0.0152 +2.5 PASS

40 -9.17 -0.01113 25 PASS

50 -13.17 -0.01598 +2.5 PASS

-30 -14.14 -0.0169 +2.5 PASS

-20 -18.27 -0.02184 +2.5 PASS

-10 -16.14 -0.01929 +2.5 PASS

0 -17.37 -0.02076 +2.5 PASS

GSM/TM1 MCH VN 10 -21.24 -0.02539 +2.5 PASS

GSM850 20 -17.89 -0.02138 +2.5 PASS

30 -19.11 -0.02284 +2.5 PASS

40 -18.40 -0.02199 +2.5 PASS

50 -15.69 -0.01875 +2.5 PASS

-30 -14.46 -0.01704 +2.5 PASS

-20 -8.91 -0.0105 +2.5 PASS

-10 -10.07 -0.01186 +2.5 PASS

0 -8.78 -0.01034 +2.5 PASS

HCH VN 10 -9.43 -0.01111 25 PASS

20 -12.01 -0.01415 +2.5 PASS

30 -9.23 -0.01087 +2.5 PASS

40 -8.72 -0.01027 +2.5 PASS

50 -9.43 -0.01111 2.5 PASS

GSM/TM2 LCH VN -30 -31.09 -0.03772 2.5 PASS

-20 -27.83 -0.03377 2.5 PASS
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Test Test Test Test Test Freq. Freq. vs. Limit -
Band Mode Channel Volt. Temp. | Error [Hz] | rated [ppm] [ppm]

-10 -25.89 -0.03141 +2.5 PASS

0 -27.86 -0.0338 +2.5 PASS

10 -27.89 -0.03384 +2.5 PASS

20 -29.77 -0.03612 +2.5 PASS

30 -30.32 -0.03679 +2.5 PASS

40 -24.80 -0.03009 +2.5 PASS

50 -25.28 -0.03067 +2.5 PASS

-30 -35.93 -0.04295 +2.5 PASS

-20 -30.77 -0.03678 +2.5 PASS

-10 -35.16 -0.04203 +2.5 PASS

0 -36.22 -0.04329 +2.5 PASS

MCH VN 10 -39.84 -0.04762 +2.5 PASS

20 -36.52 -0.04365 +2.5 PASS

30 -35.81 -0.0428 +2.5 PASS

40 -37.32 -0.04461 +2.5 PASS

50 -32.35 -0.03867 +2.5 PASS

-30 -40.78 -0.04804 +2.5 PASS

-20 -33.35 -0.03929 +2.5 PASS

-10 -40.49 -0.0477 +2.5 PASS

0 -36.10 -0.04253 +2.5 PASS

HCH VN 10 -33.61 -0.0396 +2.5 PASS

20 -30.99 -0.03651 +2.5 PASS

30 -35.77 -0.04214 +2.5 PASS

40 -34.06 -0.04013 +2.5 PASS

50 -30.70 -0.03617 +2.5 PASS

-30 -24.60 -0.0133 2.5 PASS

-20 -20.28 -0.01096 2.5 PASS

-10 -27.57 -0.0149 2.5 PASS

0 -27.44 -0.01483 2.5 PASS

LCH VN 10 -21.24 -0.01148 2.5 PASS

20 -25.44 -0.01375 2.5 PASS

GSM190 30 -23.37 -0.01263 2.5 PASS

0 GSM/TM1 40 -27.12 -0.01466 2.5 PASS

50 -19.37 -0.01047 2.5 PASS

-30 -46.30 -0.02463 2.5 PASS

-20 -48.75 -0.02593 2.5 PASS

MCH VN -10 -49.85 -0.02652 2.5 PASS

0 -53.21 -0.0283 2.5 PASS

10 -48.24 -0.02566 2.5 PASS

20 -45.85 -0.02439 2.5 PASS
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Test Test Test Test Test Freq. Freq. vs. Limit -
Band Mode Channel Volt. Temp. | Error [Hz] | rated [ppm] [ppm]

30 -45.07 -0.02397 2.5 PASS

40 -49.20 -0.02617 2.5 PASS

50 -50.30 -0.02676 2.5 PASS

-30 -50.24 -0.02631 2.5 PASS

-20 -47.40 -0.02482 2.5 PASS

-10 -44.30 -0.0232 2.5 PASS

0 -45.39 -0.02377 2.5 PASS

HCH VN 10 -35.64 -0.01866 2.5 PASS

20 -43.72 -0.02289 2.5 PASS

30 -47.59 -0.02492 2.5 PASS

40 -46.49 -0.02434 2.5 PASS

50 -45.33 -0.02374 2.5 PASS

-30 -52.17 -0.0282 2.5 PASS

-20 -43.94 -0.02375 2.5 PASS

-10 -43.65 -0.02359 2.5 PASS

0 -50.82 -0.02747 2.5 PASS

LCH VN 10 -47.52 -0.02568 2.5 PASS

20 -49.07 -0.02652 2.5 PASS

30 -40.10 -0.02167 2.5 PASS

40 -62.44 -0.03375 2.5 PASS

50 -57.02 -0.03082 2.5 PASS

-30 -79.39 -0.04223 2.5 PASS

-20 -75.06 -0.03993 2.5 PASS

-10 -77.39 -0.04116 2.5 PASS

0 -73.39 -0.03904 2.5 PASS

GSM/TM2 MCH VN 10 -73.74 -0.03922 2.5 PASS

20 -69.45 -0.03694 2.5 PASS

30 -72.16 -0.03838 2.5 PASS

40 -71.58 -0.03807 2.5 PASS

50 -74.10 -0.03941 2.5 PASS

-30 -71.13 -0.03724 2.5 PASS

-20 -56.89 -0.02979 2.5 PASS

-10 -67.61 -0.0354 2.5 PASS

0 -58.92 -0.03085 2.5 PASS

HCH VN 10 -73.64 -0.03856 2.5 PASS

20 -69.12 -0.03619 2.5 PASS

30 -64.51 -0.03378 2.5 PASS

40 -68.12 -0.03567 2.5 PASS

50 -74.03 -0.03876 2.5 PASS
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8.2 For UMTS

8.2.1Frequency Error vs. Voltage:

Test Test Test Freg. Freq. vs. Limit _
Test Band Test Mode Error Verdict
Channel | Temp. | Volt. Hz] rated [ppm] | [ppm]
VL -6.84 -0.00827 2.5 PASS
LCH TN VN -0.78 -0.00094 2.5 PASS
VH -9.98 -0.01207 2.5 PASS
VL 0.31 0.00037 2.5 PASS
WCDMAS850 | UMTS/TM1 MCH TN VN 0.96 0.00115 2.5 PASS
VH -3.85 -0.0046 2.5 PASS
VL -13.28 -0.01569 2.5 PASS
HCH TN VN -7.74 -0.00914 2.5 PASS
VH -7.03 -0.00831 2.5 PASS
VL -1.94 -0.00105 2.5 PASS
LCH TN VN -3.77 -0.00203 2.5 PASS
VH -0.05 -0.00003 2.5 PASS
VL -4.14 -0.0022 2.5 PASS
WCDMA1900 | UMTS/TM1 MCH TN VN -6.16 -0.00328 2.5 PASS
VH -0.73 -0.00039 2.5 PASS
VL 6.77 0.00355 2.5 PASS
HCH TN VN -15.59 -0.00817 2.5 PASS
VH -20.90 -0.01096 2.5 PASS
8.2.2Frequency Error vs. Temperature:
Test Test Test Freq. Freq. vs. Limit _
Test Band Test Mode Error Verdict
Channel | Volt. | Temp. [H2] rated [ppm] | [ppm]
-30 -10.57 -0.01279 2.5 PASS
-20 -3.92 -0.00474 2.5 PASS
-10 -4.33 -0.00524 2.5 PASS
0 -7.29 -0.00882 2.5 PASS
WCDMASS0 | UMTS/TML LCH VN 10 -3.49 -0.00422 2.5 PASS
20 -6.06 -0.00733 2.5 PASS
30 -9.11 -0.01102 2.5 PASS
40 -8.85 -0.01071 2.5 PASS
50 -2.53 -0.00306 2.5 PASS
MCH VN -30 -3.98 -0.00476 2.5 PASS
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Test Test Test Freg. Freq. vs. Limit _
Test Band Test Mode Error Verdict
Channel | Volt. | Temp. [Hz] rated [ppm] | [ppm]
-20 -6.91 -0.00826 2.5 PASS
-10 -6.16 -0.00736 2.5 PASS
0 0.81 0.00097 2.5 PASS
10 -8.61 -0.01029 2.5 PASS
20 -13.35 -0.01596 2.5 PASS
30 -7.57 -0.00905 2.5 PASS
40 -6.82 -0.00815 2.5 PASS
50 0.92 0.0011 2.5 PASS
-30 -10.51 -0.01242 2.5 PASS
-20 -1.46 -0.00172 2.5 PASS
-10 -8.62 -0.01018 2.5 PASS
0 -7.98 -0.00943 2.5 PASS
HCH VN 10 -4.12 -0.00487 2.5 PASS
20 -4.09 -0.00483 2.5 PASS
30 -5.58 -0.00659 2.5 PASS
40 -9.14 -0.0108 2.5 PASS
50 2.03 0.0024 2.5 PASS
-30 -9.12 -0.00492 2.5 PASS
-20 -17.40 -0.00939 2.5 PASS
-10 -8.32 -0.00449 2.5 PASS
0 -11.25 -0.00607 2.5 PASS
LCH VN 10 -4.50 -0.00243 2.5 PASS
20 -3.02 -0.00163 2.5 PASS
30 -8.01 -0.00432 2.5 PASS
40 3.39 0.00183 2.5 PASS
50 -14.68 -0.00792 2.5 PASS
-30 -5.69 -0.00303 2.5 PASS
WCDMAL900 | UMTS/TML -20 -2.46 -0.00131 2.5 PASS
-10 3.14 0.00167 2.5 PASS
0 412 0.00219 2.5 PASS
MCH VN 10 4.03 0.00214 2.5 PASS
20 -10.64 -0.00566 2.5 PASS
30 12.01 0.00639 2.5 PASS
40 -0.53 -0.00028 2.5 PASS
50 -17.64 -0.00938 2.5 PASS
-30 2.04 0.00107 2.5 PASS
HCH VN -20 -8.12 -0.00426 2.5 PASS
-10 2.35 0.00123 2.5 PASS
0 -1.46 -0.00077 2.5 PASS
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Freq.
Test Test Test g Freq. vs. Limit .
Test Band Test Mode Error Verdict
Channel | Volt. | Temp. [Hz] rated [ppm] | [ppm]
z

10 -3.80 -0.00199 +2.5 PASS

20 -4.23 -0.00222 +2.5 PASS

30 9.09 0.00477 +2.5 PASS

40 -3.81 -0.002 +2.5 PASS

50 -7.49 -0.00393 +2.5 PASS
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